
ohiosteel.com/parts-store   OHIO STEEL INDUSTRIES 1-800-652-2321

3

4

1

5

2

24
7

23

26

24
20
22
11
21
18

19
16

13

12

19
14

10

5

5
25

6
27

17

8

9

15

19

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 6000685 BODY, POLY, 10 CU FT 1
2 411061 411061 - OVERLAY 1
3 300001 AXLE 1
4 300072 WASHER, 3/4" AXLE 6
5 6002392 2
6 6000669 FRONT SUPPORT, FORMED 1
7 300052 HEX BOLT, 3/8-16 X 3/4" 2
8 300061 HEX NUT, 3/8-16 C-LOCK 6
9 6000548 CLEVIS, SWIVEL 1
10 6000368 WASHER, SPRING 1
11 6000369 SHOULDER BOLT, 1/2" X 3/8" 1
12 3000720 WASHER, 3/8" USS 1
13 300075 WASHER, 1/2" USS 1
14 6000305 FOOT PEDAL 1
15 6000324 BUSHING, FOOT PEDAL 2
16 6000370 BOLT, HEX, 3/8-16 X 3-1/2" 2
17 300055 HEX BOLT, 3/8-16 X 3" 1
18 6000309 LATCH 1
19 6000325 SPRING, LATCH 2
20 300084 COTTER HAIRPIN, 3/32" X 2-5/16" 2
21 KIT

6000665-BH DRAWBAR, FORMED 1
22 6000463 SPACER, 1 x 3.125" 1
23 3000711 WASHER, 5/16" USS 12
24 KIT

6004322 TRUSS HD SCREW, 5/16-18 X 3/4" 12
25 6000418 SPINNER GRIP NUT, 5/16-18 12
26 300121 SPACER 2
29 6000613 BRACKET, HITCH, SPRING 

LOADED 1
30 6000614 PIN, SPRING, 1/2" (ZINC) 1
31 6000617 1/2" SAE WASHER 1
32 6000615 COTTER PIN, 3/32" X 3/4" (ZINC) 1
33 6000616 COMPRESSION SPRING 1
34 6000811 - 1

ITEM PART NO  DESCRIPTION QTY ITEM PART NO DESCRIPTION QTY
1 6000667 BODY, POLY, 3040PS 1 15

KIT      
6002535-OG

HEX BOLT, 3/8-16 X 3/4" (BLACK) 1
2 6000681-O1 UNDERCARRIAGE, (HQ ORANGE) 1 16 HEX BOLT, 3/8-16 X 3" (BLACK) 1
3

KIT    
6004320

PAN HEAD, 5/16-18 X 3/4" (BLACK) 12 17 HEX BOLT, 3/8-16 X 3-1/2" (BLACK) 2
4 WASHER, 5/16" USS (BLACK) 12 18 WASHER, 3/8" USS (BLACK) 1
5 SPINNER-GRIP NUT, 5/16-18 (BLACK) 12 19 HEX NUT, 3/8-16 C-LOCK (BLACK) 5
6 6002364-O1 SUPPORT, FRONT, 3040PS (HQ ORANGE) 1 20 SHOULDER BOLT, 1/2" X 3/8" 1
7 300008 AXLE, 3/4″ X 28.500″ 1 21 WASHER, 1/2" USS (ZINC) 1
8

KIT      
6002535-OG

DRAWBAR, SD (ORANGE) 1 22 SPRING WASHER 1
9 PIN, HITCH, SPRING-LOADED (BLACK) 1 23

KIT     
6004323

SPACER, 1" X 3.125" 1
10 FOOT PEDAL (HQ SILVER) 1 24 WASHER, 3/4" SAE (ZINC) 4
11 CLEVIS, SWIVEL, 3/4″ (BLACK) 1 25 CTTR. HAIRPIN, 3/32" X 2-5/16" (ZINC) 2
12 LATCH, SWIVEL DUMP (Y. ZINC) 1 26 6002392 WHEEL, 4.00-6 X 3/4″ (SILVER) 2
13 SPRING, LATCH, 4-3/4″ 2

27 KIT    
6000812

REPLACEMENT BUSHINGS    
(SET OF 4) -

14 BUSHING, FOOT PEDAL 2

7

Repair Parts

https://ohiosteel.com/product/kit-3-4-poly-wheel-bushings/
https://ohiosteel.com/product/wheel-4-00-6-x-3-4-silver/
https://ohiosteel.com/product/hardware-bag-3-4-axle/
https://ohiosteel.com/product/drawbar-assembly-hq-orange-hq-silver/
https://ohiosteel.com/product/drawbar-assembly-hq-orange-hq-silver/
https://ohiosteel.com/product/axle-3-4-x-28-500/
https://ohiosteel.com/product/support-front-3040ps-hq-orange/
https://ohiosteel.com/product/hardware-bag-3040p-body/
https://ohiosteel.com/product/undercarriage-27-x-3-4-hq-orange/
https://ohiosteel.com/product/body-poly-3040ps/
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